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Min emission bandwidth

Test Result B4

TestMode Antenna | Freq(MHz) Gd[?/:jw FL[MHZ] FH[MHz] | LimitfMHZz] | Verdict

5745 16.32 5736.80 5753.12 0.5 PASS

11A Ant1 5785 16.36 5776.80 5793.16 0.5 PASS

5825 16.36 5816.80 5833.16 0.5 PASS

5745 18.92 5735.52 5754.44 0.5 PASS

11AX20SISO Ant1 5785 18.92 5775.52 5794 .44 0.5 PASS

5825 18.96 5815.48 5834.44 0.5 PASS

1AX40SISO Ant! 5755 38.24 5735.88 577412 0.5 PASS

5795 38.24 5775.88 5814.12 0.5 PASS

11AX80SISO Ant1 5775 78.08 5735.96 5814.04 0.5 PASS
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Test Graphs B4
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Maximum power spectral density

Test Result

TestMode Antenna Freq(MHz) Result [dBm/MHZz] Limit[dBm/MHZz] Verdict

5180 1.99 <11.00 PASS

5220 5.75 <11.00 PASS

5240 6.25 <11.00 PASS

5260 5.43 <11.00 PASS

5300 6.45 <11.00 PASS

1A At 5320 1.66 <11.00 PASS

5500 2.15 <11.00 PASS

5580 5.09 <11.00 PASS

5700 1.22 <11.00 PASS

5745 0.9 <30.00 PASS

5785 0.92 <30.00 PASS

5825 0.97 <30.00 PASS

5180 1.31 <11.00 PASS

5220 3.55 <11.00 PASS

5240 4.1 <11.00 PASS

5260 3.29 <11.00 PASS

5300 4.13 <11.00 PASS

1AX20SISO At 5320 0.69 <11.00 PASS

5500 0.52 <11.00 PASS

5580 3.14 <11.00 PASS

5700 0.35 <11.00 PASS

5745 -1.09 <30.00 PASS

5785 -1.02 <30.00 PASS

5825 -1.41 <30.00 PASS

5190 -4.96 <11.00 PASS

5230 0.51 <11.00 PASS

5270 0 <11.00 PASS

5310 -3.38 <11.00 PASS

11AX40SISO Ant1 5510 -2.98 <11.00 PASS

5550 0.33 <11.00 PASS

5670 -1.22 <11.00 PASS

5755 -3.36 <30.00 PASS

5795 -4.46 <30.00 PASS

11AX80SISO Ant1 5210 -8.45 <11.00 PASS
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5290 7.9 <11.00 PASS
5530 -5.6 <11.00 PASS
5775 -7.79 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs

11A_Ant1_5180

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 30 dé @ SWT
SGL Count 100/100

Offset 1648 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 1.99 dBm|

5.1822380 GHz

0 dem

M1
| ]

-10 dBm

-20 dBm

-30 dBm

40 dm

-50 dBm:

-60 dBm

-70 dBm

CF 5.18 GHz

1001 pts

Span 40.0 MHz
—

11A_Ant1_5220

Spectrum

(=)

Ref Level 20.00 dem
jo Att
Count 100/100

Offset
30 dB @ SWT

16.22 d8 @ RBW 1 MHz

20 ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

10 dem

m1[1] 5.75 dBm)|

5.2188810 GHz

0 dermr

-10 dB

-50 derm

-60 dem

70 dB

CF 5.22 GHz
™

1001 pts

Span 40.0 MHz
1
Crind e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: A51 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11A_Ant1_5240
Spectrum I [%]

Ref Level 20.00 dBm Offset 16.37 dB @ RBW 1 MHz
jo Att 30dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 6.25 dBm
5.2385610 GHZ|
10 d8

0dB

-40 dBm

-50 dBm

-60 dBm

-70 dei

CF 5.24 GHz 1001 pts

Span 40.0 MHz
— ]
( J J G e

11A_Ant1_5260
Spectrum I [%]

Ref Level 20.00 dém  Offset 16.20 dB @ RBW 1 MHz

| Att 30 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 5.43 dBm)|
5.2609990 GHz|
10 d8 T

PRI RS b SN R
0ds

e A b

oo -

-40 dBm

50 dB

-60 dBm

70 dBi

CF 5.26 GHz 1001 pts

Span 40.0 MHz
Nig ]
{ )i J o e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number 1 A52 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11A_Ant1_5300

Ref Level 20.00 dBm Offset 16.55 dB @ RBW 1 MHz

lo att 30 d8 @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

Mi[1] 6.45 dBm)|
5.3011590 GHZ|
10 de %

it [

-40 dBm

-50 dBm

-60 dB

-70 d&

CF 5.3 GHz

1001 pts

Span 40.0 MHz

L J1 ) Qi e

11A_Ant1_5320
Spectrum [@]

Ref Level 20,00 dém  Offset 1685 d& & RBW 1 MHz

| Att 30 dB & SWT 20 ms & VBW 3 MHz
SGL Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.66 dBm|
5.3214390 GHZ
10 dém:

0 dem ==

-10 dBm / r
-20 dBm: / \

-30 dBm =]
P =]
ﬂ"w

- B
-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.32 GHz

1001 pts

Span 40.0 MHz
_—
T
( i J q

Sporton International Inc. (Kunshan) Page Number : A53 of A89
TEL : +86-512-57900158

FCC ID : XMR2023FCU760K



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11A_Ant1_5500

Spectrum

(=)

Ref Level 20,00 dBm  Offset 1547 dB @ RBW 1 MHz
lo Att 30 dé @ SWT 20 ms @ VBW 3 MHz

Mode Sweesp
SGL Count 100,100

[®1Rm View

M1[1]
10 dém:

2.15 dBm)
5.5069930 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

s
-40 dBm

-50 dBm

-60 dBm:

=70 dBm

CF 5.5 GHz 1001 pts

Span 40.0 MHz
_—

11A_Ant1_5580

Spectrum |

(®)

Ref Level 20.00 dém
jo Att
Count 100/100

Offset 16.40 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

m1[1]
10 d8

5.09 dBm
5.5865130 GHz

IBo—

e T PPee

0dB

10d /

-20 dB

o

By

-40 dBm

-50 dei

-60 dBm

-70 d&

CF 5.58 GHz 1001 pts
N

Span 40.0 MHz
—p )
Qi we

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: A54 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11A_Ant1_5700
Spectrum [@]

Ref Level 20,00 dém  Offset 16,01 d& & RBW 1 MHz

| Att 30 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100
(@ 1rm View
m1[1] 1.22 dBm|
5.7040760 GHz
10 dem
0 dem fu
\
-10 dBm! :

-20 dBm. '/ \

L
30 dem—- e ]
i T—
-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.7 GHz

1001 pts Span 40.0 MHz
- _—
( I ) [

11A_Ant1_5745

Ref Level 20.00 deBm  Offset 16.74 d8 @ RBW 500 kHz
jo Att 30dB @ SWT 20ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

Mi[1] 0.90 dBm
5.7401650 GHz
10 d8

ode X .
-10 di / \

-20 dB

30d ur [

—-]
-40 dBm

-50 dei

-60 dBm

-70 d&

CF 5.745 GHz 1001 pts

Span 40.0 MHz
- — v )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number : A55 of A89



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11A_Ant1_5785

Spectrum I

(®)

Ref Level 20.00 dem
jo Att
Count 100/100

30dB @ SWT

Offset 16.82 dB @ RBW 500 kHz

20ms @ VBW 2MHz Mode Sweep

@ 1Rm View

10 d8

m1[1] 0.92 dBm

5.7788060 GHZ|

0dB

s

-10d

-20 dBr

-30 d

//d

-40 dBm

-50 dBm

-60 dBm

-70 dei

CF 5.785 GHz

1001 pts

L L

Span 40.0 MHz
]
) G e

11A_Ant1_5825

Spectrum I

(®)

Ref Level 20.00 dém
J» Att
Count 100/100

30 dB @ SWT

Offset 16,71 d8 @ RBW 500 kHz

20ms @ VBW 2MHz Mode Sweep

@ 1Rm View

10 d8

M1[1] 0.97 dBm)|

5.8225620 GHz

M1

-20 dB

-30d

-
-40 dBm

50 dB

-60 dBm

70 dBi

CF 5.825 GHz

1001 pts

Span 40.0 MHz
]
J )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: A56 of A89



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11AX20SISO_Ant1_5180

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
SGL Count 100/100

30 dB & SWT

Offset 15,02 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

1.31 dBm)
5.1811990 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm: -

_.—‘.r""’v-)
i dem

"‘“nuw

i

-50 dBm

-60 dBm:

=70 dBm:

CF 5.18 GHz

1001 pts

Date: 31.J1

Span 40.0 MHz
_—
|

11AX20SISO_Ant1_5220

Spectrum |

(=)

Ref Level 20.00 dem
jo Att
Count 100/100

Offset 14.83 dB @ RBW 1 MHz
30 dB @ SWT

20 ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

10 d8

m1[1]

3.55 dBm
5.2191610 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Numbe

r : A57 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11AX20SISO_Ant1_5240

Spectrum |

oo
A
Ref Level 20.00 dBm Offset 14.98 dB @ RBW 1 MHz

lo Att 30 d8 @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

Mi[1] .11 dBm)|

5.2415580 GHz
10 dB
M1
e oo
0 de

-40 dBm

-50 dBm

-60 dBm

-70 dei

CF 5.24 GHz 1001 pts

Span 40.0 MHz
]
( J J T e

11AX20SISO_Ant1_5260

Spectrum l

(=)
A
Ref Level 20.00 dem  Offset 14.81 dB @ RBW 1 MHz
jo Att 30dB @ SWT 20ms @ VBW 3 MHz Mode Sweep

Count 100/100

@ 1Rm View

m1[1] 3.29 dBm
5.2613990 GHz
10 d8

b
0dB Y
// \\
-20 dB

[ \\«.
30 dom—, |
s e N
-40 dBm

50 dB

-60 dBm

70 dBi

CF 5.26 GHz 1001 pts
-

Span 40.0 MHz
, ]
( i J O

: 14.JUL.2023 20:18:57

Sporton International Inc. (Kunshan) Page Number : A58 of A89
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11AX20SISO_Ant1_5300

Ref Level 20.00 dm  Offset 15.16 08 w RBW 1 MHz
lo att 30 d8 @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

mi[1] .13 dBm)|
5.2986810 GHZ|
10 d8

0dB

- S~
-30 d
 -30 daen-

-40 dBm

-50 dBm

-60 dB

-70 d&

CF 5.3 GHz

1001 pts Span 40.0 MHz
— —CLIL NS

L J1 ) AHHARAIED W

11AX20SISO_Ant1_5320
Spectrum [@]

Ref Level 20,00 dBm  Offset 1546 dB @ RBW 1 MHz

o Att 30 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100
(@18m View
mM1[1] 0.69 dBm
5.3211190 GHz
10 dBm
M1
0 dem / - =
-10 dBm -

-20 dBm. / \
-30 dBm ""j ‘1“"

]
M""')_‘ k_»""‘—r-\».
-40 dBm
-50 dBm
-60 dBm-
=70 dBm:

CF 5.32 GHz 1001 pts Span 40.0 MHz
- _—
L JU ) (INRNRED) wa
Date: 31.JUL.2023 11:32:3

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number : A59 of A89



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11AX20SISO_Ant1_5500

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 30de @
SGL Count 100/100

Offset 15,03 d& & RBW 1 MHz

SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 0.52 dBm

5.5066330 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

|
-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.5 GHz

1001 pts

Date: 3

Span 40.0 MHz
_—
|

11AX20SISO_Ant1_5580

Spectrum |

(=)

Ref Level 20.00 dem
jo Att
Count 100/100

Offset 15.01 dB @ RBW 1 MHz
30 dB @ SWT

20 ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

10 d8

m1[1] 3.14 dBm)|

5.5881120 GHz

0dB

-10 dB

-20 dB

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: AB0 of A89



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11AX20SISO_Ant1_5700

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
SGL Count 100/100

Offset 1552 d& & RBW 1 MHz
30 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 0.35 dBm

5.7072330 GHz

0 dem

M1

-10 dBm

20 dBm !

-30 dBm. o

——
-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.7 GHz

1001 pts

) |

Span 40.0 MHz
_—

11AX20SISO_Ant1_5745

Spectrum |

(=)

Ref Level 20.00 dém
jo Att
Count 100/100

Offset 15.35 dB @ RBW 500 kHz
30 dB @ SWT

20ms @ VBW 2MHz Mode Sweep

@ 1Rm View

10 d8

Mi[1] 1.09 dBm)|

5.7384470 GHz

0dB

-10 dl

-20 dB }

-30 d

|
-40 dBm

-50 dei

-60 dBm

-70 d&

CF 5.745 GHz

N

L I\

: 14.JUL.2023 20:28:29

1001 pts Span 40.0 MHz
— v )
J A e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: A6l of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11AX20SISO_Ant1_5785

Ref Level 20.00 deBm  Offset 15.43 dB8 @ RBW 500 kHz
jo Att 30dB @ SWT 20 ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

Mi[1] 1.02 dBm)|
5.7774080 GHZ|
10 d8

0dB

=
[

-20 dBr ,}
/ "

T -

-50 dBm

-60 dBm

-70 dei

CF 5.785 GHz 1001 pts

Span 40.0 MHz
— ]
( J J G e

11AX20SISO_Ant1_5825
Spectrum l @

Ref Level 20.00 dBm Offset 15.32 dB @ RBW 500 kHz

Jo Att 30 dB @ SWT 20ms @ VBW 2 MHz
Count 100/100

(@ 1”m View

Mode Sweep

m1[1] 1.41 dBm)|
5.8186060 GHz
10 d8

M1
ode

s (T 1T
e / \
) %,

_— b
=40 dBm

50 dB

-60 dBm

70 dBi

CF 5.825 GHz 1001 pts

Span 40.0 MHz
w ]
( i J W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number 1 A62 of A89



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11AX40SISO_Ant1_5190

Spectrum

(=)

Ref Level 20,00 dém  Offset 1503 d& & RBW 1 MHz

| Att 30 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
SGL Count 100,100

[®1Rm View

M1[1]
10 dém:

1.96 dBm)|
5.1917580 GHz

0 dem

-10 dBm

-20 dBm: /

-30 dBm: }

a0 d st

-50 dBm

-60 dBm:

=70 dBm:

CF 5.19 GHz

1001 pts

Span 80.0 MHz

T
L L J

Date: 31.JUL.2023 11:34:47

11AX40SISO_Ant1_5230

Spectrum |

Ref Level 20.00 dem

(=)

Offset 14,99 dB @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms @ VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

m1[1]
10 d8

0.51 dBm
5.2312790 GHz

08 -

-10de {

-20 d8 (

-30 d

| —
-40 dBm

-50 dei

-60 dBm

-70 d&

CF 5.23 GHz 1001 pts

Span 80.0 MHz

21 14.JUL.2023 20:40:53

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number : A63 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11AX40SISO_Ant1_5270

Spectrum |

oo
A
Ref Level 20.00 dBm Offset 15.04 dB @ RBW 1 MHz

lo att 30 d8 @ SWT 20ms @ VBW 3MHz Mode Sweep
Count 100/100

@ 1Rm View

mi[1] 0.00 dBm
5.2672030 GHZ|
10 d8

1001 pts

Span 80.0 MHz

L J1 ) Qi e

11AX40SISO_Ant1_5310

Spectrum

v
Ref Level 20,00 dBm  Offset 1547 dB & RBW 1 MHz

| Att 30 dB & SWT 20 ms & VBW 3 MHz
SGL Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 3.38 dBm
5.3082420 GHZ
10 dém:

0 dem

B Y DUS——
H,_,._.—ﬁ—ﬂ |~ -~
-10 dBm }

1
-20 dBm: / \

[
-30 dBm ‘ !

-50 dBm

-60 dBm:

=70 dBm:

CF 5.31 GHz

1001 pts

Span 80.0 MHz

]
L JU ) (INRNRED) wa

Date: 31.JUL.2023 11:35:25

Sporton International Inc. (Kunshan) Page Number : A64 of A89
TEL : +86-512-57900158

FCC ID : XMR2023FCU760K



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11AX40SISO_Ant1_5510

Spectrum

Ref Level 20,00 dBm

(=)

| Att
SGL Count 100/100

Offset 15,13 d& & RBW 1 MHz
30 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

2.98 dBm)
5.5200700 GHz

0 dem

[XE1

-10 dBm /

-20 dBm:

-30 dBm:

T

-50 dBm

-60 dBm:

=70 dBm:

CF 5.51 GHz

1001 pts

Span 80.0 MHz

11:36:05

11AX40SISO_Ant1_5550

Spectrum |

(=)

Ref Level 20.00 dem
jo Att

Count 100/100
@ 1Rm View

30 dB @ SWT

Offset 14,95 dB @ RBW 1 MHz

20 ms @ VBW 3 MHz Mode Sweep

10 d8

m1[1]

0.33 dBm
5.5611890 GHz

0dB

-10 dB /

-20 dB

-30 d

-40 dBm

-50 dei

-60 dBm

-70 d&

CF 5.55 GHz

1001 pts

J A e

Span 80.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: A65 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11AX40SISO_Ant1_5670

Spectrum

v
Ref Level 20,00 dBm  Offset 1554 dB @ RBW 1 MHz

| Att 30 dB & SWT 20 ms & VBW 3 MHz
SGL Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.22 dBm|
5.6775920 GHZ
10 dém:

M
0 dem
R N

-10 dBm

-20 dBm:

+— 1
[ —

|
-30 dBm: "rf

| et

-
-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.67 GHz 1001 pts SEﬂn 80.0 MHz
L JL

Date: 31.JUL.2023 11:36:55

11AX40SISO_Ant1_5755
Spectrum |

o
s
Ref Level 20.00 dBm  Offset 15.36 dB @ RBW 500 kHz

o Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
Mi[1] 3.36 dBm
5.7661890 GHz
10 d8
0dB b4

st N N R A
20 dB ’ \
) \

5 d
46 dem—|

-50 dei

-60 dBm

-70 d&

CF 5.755 GHz 1001 pts

Span 80.0 MHz
1
Jj J T e

e: 14.JUL.2023 21:27:26

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

: A66 of A89



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

11AX40SISO_Ant1_5795

te: 14.JUL

Spectrum 7y
Ref Level 20,00 dem  Offset 15.44 dB @ RBW 500 kHz
lo Att 30dB @ SWT 20ms @ VBW 2MHz Mode Sweep
Count 100/100
(@ 1Rm View
mi[1] .46 dBm)|
5.7813340 GHZ|
10 d8
0 de T
- \
[ ‘
20 dB: }[ \1
-30d \
- \
% I S
-50 dBm
-60 db
-70 dB
CF 5.795 GHz 1001 pts Span 80.0 MHz
-
L J1 )| [ | EERCCRRNC

11AX80SISO_Ant1_5210

| Att

Spectrum

Ref Level 20,00 dBm

(=)

Offset 15,03 d& & RBW 1 MHz
30 dB & SWT
SGL Count 100/100
[®1Rm View

20ms & VBW 3 MHz Mode Sweep

10 dém:

M1[1]

8.45 dBm)
5.213520 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

40 dRm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.21 GHz

1001 pts

Span 160.0 MHz

L

Date: 31.J1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number

: A67 of A89



SPORTON LAB. FCC RF TeSt Report Report No. : FR351906D

11AX80SISO_Ant1_5290
Spectrum [@]

Ref Level 20,00 dBm  Offset 1541 dB & RBW 1 MHz

lo Att 30 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100

[®1Rm View

M1[1] 7.90 dBm

5.287600 GHz
10 dém:

0 dem

-10 dem S R R

f
|
20 dBm /

-30 dBm: f \

=40 dRm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.29 GHz 1001 pts Sﬂ"" 160.0 MHz
g . ]
( Jj ) q

Date: 31.J1

11AX80SISO_Ant1_5530
Spectrum [@]

Ref Level 20,00 dém  Offset 1507 d& & RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 100/100

[®1Rm View

M1[1] 5.60 dBm
5.558930 GHz
10 dem

0 dem

-10 dBm i \
-20 dBm: i

| |

And — e

-50 dBm:
-60 dBm-
=70 dBm
CF 5.53 GHz 1001 pts Sﬂﬂ" 160.0 MHz
[ ) ) T J
Dat 1
Sporton International Inc. (Kunshan) Page Number : A68 of A89

TEL : +86-512-57900158
FCC ID : XMR2023FCU760K



somonis. FCC RF Test Report

Report No. : FR351906D

11AX80SISO_Ant1_5775

lo Att
Count 100/100
[@1rm View

Spectrum

Ref Level 20.00 dem

@)

30dB @ SWT

Offset 15.26 dB @ RBW 500 kHz

20ms @ VBW 2MHz Mode Sweep

10 d8

M1[1]

7.79 dBm)|
5.771320 GHz|

0dB

-30 dBm

| -40 dBm=

-50 dBm

-60 dB

-70 deém

CF 5.775 GHz
—

1001 pts

te: 14.JUL.2023 21:46:22

Span 160.0 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2023FCU760K

Page Number : A69 of A89



soonis. FCC RF Test Report

Report No. : FR351906D

< Power Spectral Density for 802.11ax HE20 partial RU>

Maximum power spectral density

Test Result
DC
Test Ru Ru Result PSD Limit
Antenna | Freq(MHz) Factor Verdict
Mode Size Index [dBm/MHZz] ] [dBm/MHz] [dBm/MHZz]

26Tone RUO -7.03 8.21 1.18 <11.00 PASS

Ant1 5180 52Tone RU37 -7.14 8.21 1.07 <11.00 PASS

106Tone RU53 -7.38 8.21 0.83 <11.00 PASS

26Tone RUO -5.15 8.21 3.06 <11.00 PASS

Ant1 5220 52Tone RU37 -4.82 8.21 3.39 <11.00 PASS

106Tone RU53 -5.55 8.21 2.66 <11.00 PASS

26Tone RU8 -4.24 8.21 3.97 <11.00 PASS

Ant1 5240 52Tone RU40 -4.12 8.21 4.09 <11.00 PASS

106Tone RU54 -4.55 8.21 3.66 <11.00 PASS

26Tone RUO -5.28 8.21 2.93 <11.00 PASS

Ant1 5260 52Tone RU37 -4.99 8.21 3.22 <11.00 PASS

106Tone RU53 -5.41 8.21 2.8 <11.00 PASS

26Tone RUO -4.12 8.21 4.09 <11.00 PASS

Ant1 5300 52Tone RU37 -4.26 8.21 3.95 <11.00 PASS

106Tone RU53 -4.5 8.21 3.71 <11.00 PASS

11AX20SISO

26Tone RU8 -7.67 8.21 0.54 <11.00 PASS

Ant1 5320 52Tone RU40 -7.57 8.21 0.64 <11.00 PASS

106Tone RU54 -7.71 8.21 0.5 <11.00 PASS

26Tone RUO -8.11 8.21 0.1 <11.00 PASS

Ant1 5500 52Tone RU37 -7.72 8.21 0.49 <11.00 PASS

106Tone RU53 -71.74 8.21 0.47 <11.00 PASS

26Tone RUO -5.67 8.21 2.54 <11.00 PASS

Ant1 5580 52Tone RU37 -5.87 8.21 2.34 <11.00 PASS

106Tone RU53 -5.56 8.21 2.65 <11.00 PASS

26Tone RU8 -8.5 8.21 -0.29 <11.00 PASS

Ant1 5700 52Tone RU40 -8.09 8.21 0.12 <11.00 PASS

106Tone RU54 -8.36 8.21 -0.15 <11.00 PASS

26Tone RUO -9.62 8.21 -1.41 <30.00 PASS

Ant1 5745 52Tone RU37 -9.37 8.21 -1.16 <30.00 PASS

106Tone RU53 -10.12 8.21 -1.91 <30.00 PASS
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26Tone RUO -9.29 8.21 -1.08 <30.00 PASS
Ant1 5785 52Tone RU37 -9.45 8.21 -1.24 <30.00 PASS
106Tone RU53 -9.74 8.21 -1.53 <30.00 PASS
26Tone RU8 -9.78 8.21 -1.57 <30.00 PASS
Ant1 5825 52Tone RU40 -10.09 8.21 -1.88 <30.00 PASS
106Tone RU54 -10.69 8.21 -2.48 <30.00 PASS
Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
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CF 5.785 GHz 691 pts Span 40.0 MHz
Read:
)il cady  WNNNNANNS W P
Date: 2.AUG.2023 14:20:36

11AX20SISO_Ant1_5785_52Tone_RU37

Spectrum 2 (3]

A
Ref Level 20,20 d8m  Offset 7.20 d8 & RBW 500 kHz

|& Att 30de & SWT 100 ms & VBW 2 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Auto Sweep

M1[1] 9.45 dBm|
85.7775900 GHz|
10 dm
0 dBm
1
-10 dBm e

14
Ll

Nmu’“” "HH u ‘HAM«.”,

-5a-cBnT—

-60 dBm;
-70 dBm
CF 5.785 GHz 691 pts Span 40.0 MHz
i T Ready  WNMMNANND WA Y
Date: 2.AUG.2023 15:10:29
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11AX20SISO_Ant1_5785_106Tone_RU53

Spectrum 2 (X by
Ref Level 20.20 d@m  Offset 7.20 d8 & RBW 500 kHz
o Att 30dB @ SWT  100ms & VBW 2 MHz
SGL Count 100/100

(@ 1Rm AvgPwr

Mode Auto Sweep

M1[1] 9.74 dBm)|
5.7830320 GHz
10 dBm

0 dem

-10 dBm:

R '\
-20 dBm ‘{g\ l\
-30 dBm "

-40 dBm i

] NM‘

-56-cer—] - h m ‘}\WMM

.

-60 dBm-

-70 dBm

CF 5.785 GHz

)

Date: 2.AUG.2023 16:23:02

691 pts Span 40.0 MHz

Ready AHRRRER i v

11AX20SISO_Ant1_5825_26Tone_RUS

Spectrum 2 (3] [@]
Ref Level 20,20 d8m  Offset 7.20 d8 & RBW 500 kHz

lo Att 30dB @ SWT  100ms & VBW 2 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Auto Sweep

M1[1] 9.78 dBm)|
5.8333940 GHz
10 dBm

0 dBm

-10 dBm:

;:
[
-20 dBm-

-30 dBm- ) |

. ot |1VM MMWWU \“”wm

-60 dBm:

-70 dBm-

CF 5.825 GHz

691 pts Span 40.0 MHz

J_: /‘ Ready AHRRRERN i Vi

Date: 2.AUG.2023 14:22:38
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11AX20SISO_Ant1_5825 52Tone_RU40

Spectrum 2 (X by
Ref Level 20.20 d@m  Offset 7.20 d8 & RBW 500 kHz

|& Att 30de & SWT 100 ms & VBW 2 MHz
SGL Count 100/100

(@ 1Rm AvgPwr

Mode Auto Sweep

M1[1] 10.09 dBm)|
5.8315990 GHz
10 dBm

0 dem

M1
-10 dBm: -

[

A

-60 dBm-

-70 dBm

CF 5.825 GHz 691 pts Span 40.0 MHz
I’ Ready

AHRRRER i Y

Date: 2.AUG.2023 15:12:11

11AX20SISO_Ant1_5825_106Tone_RU54

Spectrum 2 (3] @]
Ref Level 20,20 d8m  Offset 7.20 d8 & RBW 500 kHz
lo Att 30dB @ SWT  100ms & VBW 2 MHz
SGL Count 100/100
@ 1Rm AvgPwr

Mode Auto Sweep

M1[1] 10.69 dBm|
5.8321200 GHz
10 dBm

0 dBm

M1
-10 dBm:

[vv\ NPT »/\

-20 dBm- / i
\

30 B |y |

11id \

-60 dBm:

-70 dBm-

CF 5.825 GHz 691 pts

Span 40.0 MHz

J_: /‘ Ready AHRRRERN i Vi

Date: 2.AUG.2023 16:21:50

Sporton International Inc. (Kunshan)
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level ({dBuV)
70.0
0.0 | 15E RS§247-QP
Ba 15E RSS247-AVG
50.0 1M | .
!
40.0 i
P
i
30.0 10
10
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  dBuv a8 dE
1%  0.158 54.07 -11.49 £5.56 43.59 0.05 10.43 QF
2 0.158 38.07 -17.49 55.56 27.58 0.05 10.43 Average
3 0.177 50.66 -13.98 64.64 40.20 0.04 10.42 QF
4 0.177 33.76 -20.88 54.64 23.30 0.04 10.42 Average
5 0.194 46.75 -17.09 63.84 36.30 0.03 10.42 QP
6 0.184 20.25 -24.59 53.84 18.80 0.03 10.42 Average
7 0.211 43.94 -19.24 63.18 33.50 0.03 10.41
8 0.211 27.94 -25.24 53.18 17.50 0.03 10.41 Average
9 0.243 36.92 -22.08 62.00 29.50 0.03 10.39 QF
10 0.243 25.02 -26.98 52.00 14.60 0.03 10.39 Average
11 0.499 32.38 -23.63 56.01 22.20 —0.03 10.21 QF
12 0.489 27.68 -18.33 46.01 17.50 —0.03 10.21 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
500/ | 15E RSS247-AVG
40.0
§
30.0
1P
20.0
10.0
015 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.151 54.67 -11.29 £5.96 44.20 0.04 10.43 qP
2 0.151 38.67 -17.29 55.96 28.20 0.04 10.43 Average
3 0.165 48.07 -16.14 £5.21 38.60 0.04 10.43
4 0.165 31.07 -24.14 55.21 20.60 0.04 10.43 Average
5 0.181 49.67 -14.79 64.46 39.20 0.05 10.42
6 0.181 33.37 -21.09 54.46 22.90 0.05 10.42 Average
7 0.193 46.97 -16.92 63.89 36.50 0.05 10.42
8 0.193 28.67 -25.22 53.89 18.20 0.05 10.42 Average
9 0.232 41.91 -20.48 £2.39 31.50 0.02 10.39
10 0.232 24.91 -27.48 52.39 14.50 0.02 10.39 Average
11 0.532 2B.63 -27.37 56.00 1B.50 -0.07 10.20 QP
12 0.532 21.33 -24.67 46.00 11.20 -0.07 10.20 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report

Report No. : FR351906D

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %
Test Engineer : Koi Ji
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO @ FullRU -
Mode 11 U-NII-1 5.15-5.25 1 802.11ax HE20 44 5220 MCSO @ FullRU -
Mode 12 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO @ FullRU -
Mode 13 = U-NII-2A 5.25-5.35 1 802.11ax HE20 52 5260 MCSO @ FullRU -
Mode 14 = U-NII-2A 5.25-5.35 1 802.11ax HE20 60 5300 MCSO @ FullRU -
Mode 15 = U-NII-2A 5.25-5.35 1 802.11ax HE20 64 5320 MCSO @ FullRU -
Mode 16 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO @ FullRU -
Mode 17 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 18 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 Full RU -
Sporton International Inc. (Kunshan) Page Number : C1 of C188
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saranas. FCC RF Test Report

Report No. : FR351906D

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 19 = U-NII-2C 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 RU26/0 -
Mode 20 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO0 RU26/8 -
Mode 21 = U-NII-2A 5.25-5.35 1 802.11ax HE20 52 5260 MCSO0 RU26/0 -
Mode 22 | U-NII-2C 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 RU26/8 -
Mode 23 | U-NII-2A | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO RU26/0 -
Mode 24 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 RU26/8 -
Mode 25 = U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO  RU52/37 -
Mode 26 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO0 RU52/40 -
Mode 27 = U-NII-2A 5.25-5.35 1 802.11ax HE20 52 5260 MCSO0 RU52/37 -
Mode 28 = U-NII-2C 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 RU52/40 -
Mode 29 = U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 RU52/37 -
Mode 30 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 RU52/40 -
Mode 31 = U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO RU106/53 -
Mode 32 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO RU106/54 -
Mode 33 ' U-NII-2A = 5.25-5.35 1 802.11ax HE20 52 5260 MCSO RU106/53 -
Mode 34 | U-NIl-2C = 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 & RU106/54 -
Mode 35 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO | RU106/53 -
Mode 36 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO | RU106/54 -
Mode 37 U-NII-1 5.15-5.25 1 802.11ax HE40 38 5190 MCSO0 Full -
Mode 38 U-NII-1 5.15-5.25 1 802.11ax HE40 46 - MCSO0 - -
Mode 39 | U-NII-2A 5.25-5.35 1 802.11ax HE40 54 - MCSO0 - -
Mode 40 | U-NII-2A 5.25-5.35 1 802.11ax HE40 62 5310 MCSO0 Full -
Mode 41 | U-NII-2C | 5.47-5.725 1 802.11ax HE40 102 5510 MCSO0 Full -
Mode 42 | U-NII-2C | 5.47-5.725 1 802.11ax HE40 110 5550 MCSO0 Full -
Sporton International Inc. (Kunshan) Page Number : C2 of C188
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Report No. : FR351906D

Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark
(GHz) Rate
Mode 43 U-NII-2C 5.47-5.725 1 802.11ax HE40 134 5670 MCSO0 | Full -
Mode 44 U-NII-1 5.15-5.25 1 802.11ax HE80 42 5210 MCSO0 | Full -
Mode 45 U-NII-2A 5.25-5.35 1 802.11ax HE80 58 5290 MCSO0 | Full -
Mode 46 U-NII-2C 5.47-5.725 1 802.11ax HES8O0 106 5530 MCSO0 | Full -
Sporton International Inc. (Kunshan) Page Number : C3 0of C188
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Report No. : FR351906D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5149.75 50.42 54.00 -3.58 H AVERAGE Pass Band Edge

1
802.11a 36 | 12500.00 49.35 54.00 -4.65 \Y AVERAGE Pass Harmonic
802.11a 44 - - - - - - - Band Edge

2
802.11a 44 | 12500.00 50.75 54.00 -3.25 \Y AVERAGE Pass Harmonic
802.11a 48 - - - - - - - Band Edge

3
802.11a 48 | 12500.00 50.72 54.00 -3.28 \% AVERAGE Pass Harmonic
802.11a 52 - - - - - - - Band Edge

4
802.11a 52 | 12498.53 50.78 54.00 -3.22 \% Average Pass Harmonic
802.11a 60 - - - - - - - Band Edge

5
802.11a 60 @ 12500.00 48.63 54.00 -5.37 \% Average Pass Harmonic
802.11a 64 5350.55 50.56 54.00 -3.44 H AVERAGE Pass Band Edge

6
802.11a 64 = 12498.53 48.39 54.00 -5.61 \% Average Pass Harmonic
802.11a 100 | 5459.05 49.79 54.00 -4.21 H AVERAGE Pass Band Edge

7
802.11a 100 | 12500.00 48.38 54.00 -5.62 \Y AVERAGE Pass Harmonic
802.11a 116 - - - - - - - Band Edge

8
802.11a 116 | 12500.00 48.33 54.00 -5.67 \% Average Pass Harmonic
802.11a 140 | 5732.40 60.02 68.20 -8.18 H PEAK Pass Band Edge

9
802.11a 140 @ 12500.00 50.43 54.00 -3.57 \% Average Pass Harmonic
802.11ax HE20 = 36 5149.15 49.87 54.00 -4.13 H AVERAGE Pass Band Edge

10
802.11ax HE20 36 | 12500.00 50.50 54.00 -3.50 \% Average Pass Harmonic
802.11ax HE20 | 44 - - - - - - - Band Edge

11
802.11ax HE20 = 44 | 12500.00 50.53 54.00 -3.47 \Y Average Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C4 of C188
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.

802.11ax HE20 @ 48 - - - - - - - Band Edge
12

802.11ax HE20 | 48 | 12500.00 50.59 54.00 -3.41 \% Average Pass Harmonic

802.11ax HE20 & 52 - - - - - - - Band Edge
13

802.11ax HE20 52 | 12500.00 50.46 54.00 -3.54 \% Average Pass Harmonic

802.11ax HE20 = 60 - - - - - - - Band Edge
14

802.11ax HE20 | 60 | 12500.00 50.53 54.00 -3.47 \% Average Pass Harmonic

802.11ax HE20 | 64 5350.05 50.12 54.00 -3.88 H AVERAGE Pass Band Edge
15

802.11ax HE20 | 64 | 12500.00 50.51 54.00 -3.49 \% Average Pass Harmonic

802.11ax HE20 & 100 | 5466.57 63.96 68.20 -4.24 H PEAK Pass Band Edge
16

802.11ax HE20 | 100 | 12500.00 50.56 54.00 -3.44 \% Average Pass Harmonic

802.11ax HE20 @ 116 - - - - - - - Band Edge
17

802.11ax HE20 | 116 &= 12500.00 50.51 54.00 -3.49 \% Average Pass Harmonic

802.11ax HE20 | 140 @ 5735.68 62.24 68.20 -5.96 H PEAK Pass Band Edge
18

802.11ax HE20 | 140 @ 12500.00 50.62 54.00 -3.38 \% Average Pass Harmonic

802.11ax HE20 = 36 5100.17 47.40 54.00 -6.60 \Y AVERAGE Pass Band Edge
19

802.11ax HE20 36 - - - - - - - Harmonic

802.11ax HE20 | 48 5067.81 47.54 54.00 -6.46 \% AVERAGE Pass Band Edge
20

802.11ax HE20 | 48 - - - - - - - Harmonic

802.11ax HE20 | 52 5103.45 47.09 54.00 -6.91 \% AVERAGE Pass Band Edge
21

802.11ax HE20 52 - - - - - - - Harmonic

802.11ax HE20 | 64 5399.85 45.52 54.00 -8.48 \Y AVERAGE Pass Band Edge
22

802.11ax HE20 64 - - - - - - - Harmonic
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Report No. : FR351906D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 | 100 @ 5453.29 46.43 54.00 -7.57 AVERAGE Pass Band Edge
23

802.11ax HE20 | 100 - - - - - - Harmonic

802.11ax HE20 | 140 5727.92 57.93 68.20 -10.27 PEAK Pass Band Edge
24

802.11ax HE20 | 140 - - - - - - Harmonic

802.11ax HE20 36 5102.75 47.15 54.00 -6.85 AVERAGE Pass Band Edge
25

802.11ax HE20 36 - - - - - - Harmonic

802.11ax HE20 48 5046.21 47.62 54.00 -6.38 AVERAGE Pass Band Edge
26

802.11ax HE20 48 - - - - - - Harmonic

802.11ax HE20 52 5100.25 47.24 54.00 -6.76 AVERAGE Pass Band Edge
27

802.11ax HE20 52 - - - - - - Harmonic

802.11ax HE20 64 5399.85 45.49 54.00 -8.51 AVERAGE Pass Band Edge
28

802.11ax HE20 64 - - - - - - Harmonic

802.11ax HE20 | 100 | 5449.93 46.38 54.00 -7.62 AVERAGE Pass Band Edge
29

802.11ax HE20 | 100 - - - - - - Harmonic

802.11ax HE20 | 140 @ 5727.76 57.17 68.20 -11.03 PEAK Pass Band Edge
30

802.11ax HE20 | 140 - - - - - - Harmonic

802.11ax HE20 36 5101.95 47.04 54.00 -6.96 AVERAGE Pass Band Edge
31

802.11ax HE20 36 - - - - - - Harmonic

802.11ax HE20 48 5048.13 47.55 54.00 -6.45 AVERAGE Pass Band Edge
32

802.11ax HE20 48 - - - - - - Harmonic

802.11ax HE20 52 5100.09 47.11 54.00 -6.89 AVERAGE Pass Band Edge
33

802.11ax HE20 52 - - - - - - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11ax HE20 | 64 @ 5398.75 45.44 54.00 -8.56 \Y AVERAGE | Pass | Band Edge
34

802.11ax HE20 | 64 - - - - - - - Harmonic

802.11ax HE20 | 100 @ 5458.57 46.47 54.00 -7.53 H AVERAGE | Pass | Band Edge
35

802.11ax HE20 | 100 - - - - - - - Harmonic

802.11ax HE20 140 @ 5761.40 58.10 68.20 -10.10 = Horizontal Peak Pass | Band Edge
36

802.11ax HE20 & 140 - - - - - - - Harmonic

802.11ax HE40 | 38 @ 5149.87 50.85 54.00 -3.15 H AVERAGE @ Pass @ Band Edge
37

802.11ax HE40 = 38 | 12498.53 50.68 54.00 -3.32 \% Average Pass Harmonic

802.11ax HE40 | 46 = 5100.00 48.49 54.00 -5.51 H AVERAGE | Pass | Band Edge
38

802.11ax HE40 &= 46 | 12498.53 50.52 54.00 -3.48 \% Average Pass Harmonic

802.11ax HE40 | 54 @ 5022.27 49.14 54.00 -4.86 \Y AVERAGE | Pass | Band Edge
39

802.11ax HE40 = 54 | 12500.00 50.59 54.00 -3.41 \% Average Pass Harmonic

802.11ax HE40 | 62 @ 5350.25 50.24 54.00 -3.76 H AVERAGE @ Pass @ Band Edge
40

802.11ax HE40 = 62 | 12500.00 50.51 54.00 -3.49 \% Average Pass Harmonic

802.11ax HE40 | 102 5467.53 64.63 68.20 -3.57 H PEAK Pass  Band Edge
41

802.11ax HE40 | 102 @ 12498.53 50.54 54.00 -3.46 \% Average Pass Harmonic

802.11ax HE40 | 110 5456.11 48.69 54.00 -5.31 H AVERAGE @ Pass @ Band Edge
42

802.11ax HE40 @ 110 12500.00 50.53 54.00 -3.47 \% Average Pass Harmonic

802.11ax HE40 | 134 5727.44 65.00 68.20 -3.20 H PEAK Pass | Band Edge
43

802.11ax HE40 # 134 12500.00 50.58 54.00 -3.42 \% Average Pass Harmonic

802.11ax HE80 | 42 = 5148.09 49.50 54.00 -4.50 H AVERAGE @ Pass Band Edge
44

802.11ax HE80 & 42 | 12500.00 50.50 54.00 -3.5 \% Average Pass Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
802.11ax HE80 | 58 5374.45 49.75 54.00 -4.25 \% AVERAGE Pass Band Edge
45
802.11ax HE8O0 58 | 12498.53 50.62 54.00 -3.38 \% Average Pass Harmonic
802.11ax HEB0 | 106 | 5446.25 50.67 54.00 -3.33 H AVERAGE Pass Band Edge
46
802.11ax HE80 | 106 | 12500.00 50.56 54.00 -3.44 \% Average Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
] | | UNUNZANLZC
5.0 5.
448 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5ML65 6428 74.00 -0.70 46,29 3413 137 30.01 .00 100 185 PEAC 1 5180.00 109.21 ------ -=---- 916 3.4 138 0.6 000 100 185 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-M-A-0-H0-28.U-NI-2CIAVG),
448 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.75 5.4 54.00 -3.58 3043 3415 13.86 30.02 Q.00 100 185 AVERAGE 1 5150.00 108.43 ------ ------ B30 3.4 138 0.6 0.00 100 185 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
] | | UNAUNRZANILZC
5.0 5.
4 4 W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5110.% 59.00 74.00 -15.00 41.08 34.03 13.99 30.01 0.0 7 3L PEK 1 5150.00 99.68 ------ ------ BLEI 3.4 138 0.0 0.6 7 3L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
U-M-8-0-H0-24-U-NI-2CHAVG)
i Y
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5100.35 43.77 34.00 -5.3 30.87 3400 13.91 30.01 .00 778 321 AVERAGE 1 5180.08 9151 ------ ----- B4 M 130 0.6 0.6 T8 321 AVERAGE
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Pol. Horizontal Vertical
i MLM (dBuVim) 1 HL&WI (dBuVim)
1138 1134
s W5
0 #3 N TN DN
" U-NI-A-U-N-28-U-NE-2C n__U | 1 ] 1 [
I I I I 60

35}

B0 _ O UNAMALNLING)
L e 0 el e N st
Peak MWW N wo

Avg i 163
163
7000 9200. 11400, 1 15800, 18000
Frequency (Wiiz)
7000 5200, 11400, 13600, 1500, 18000 B
Frequency (MHz) Linit OQver Read Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Lint Qver Read Ant Cable Presmp  Awx APos TRos Wil e 0 oW & B & & m dg
Freq Level Line Linit Level Factor Loss Factor Factor Reark 1 1360.00 4457 B33 430 V45 1B 609 000 - - Pesk
2108603 4994 7400 2006 .63 BT 1959 .05 0.0 - - Peak
Mz dBulm dBuv/m  dB BV B B OB B o deg 31500.08 SLES 7400 215 SB.80 3.9 2000 64.85 0.00 380 20 Pesk
1 10360.00 45.37 68.20 -22.83 G486 37.45 18.24 65.19 @.89 - --- PEAK 4 12500.00 49.35 54.60 -4.65 55.38 38.99 20.86 64.85 .00 308 222 Average
Sporton International Inc. (Kunshan) Page Number : C11 of C188

TEL : +86-512-57900158
FCC ID : XMR2023FCU760K



SPORTON LAB.

FCC RF Test Report

Report No. : FR351906D

Pol. Horizontal Vertical
mLeveI(dBqu) LI
1138 1138
975
15
813
B3 U-NIA-U-N-2A-U-i-2C)
UNI-U-NT-2A 0402 i L 1 LI [
T 1 771 M
., — — L S UNHNAUNLCG)
. B U280 2004 L o TR
1 Pt
Peak A !
325
Avg i 163
163
7000 9200. 11400, 1 15800, 18000
Frequency (MHz)
7000 5200, 11400, 13600, 1500, 18000 B
Frequency (MHz) Linit OQver Read Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Linit Qver Read Ant Cable Presmp  Awx APos TRos Wil e 0 oW & B & & m dg
Freq Level Line Linit Level Factor Loss Factor Factor Renark 1 140.00 4706 629 .14 5636 M50 18 65.00 000 - - Pesk
2108760 095 7480 -23.05 563 BB 1959 65.05 0.0 - - Peak
Mz dBulfn dBuv/m  dB BV B B OB B deg 3150008 5464 74.00 -19.36 60.59 3.9 2000 64.85 0.00 317 135 Pesk
1 10440.00 46.67 68.20 -21.53 55.98 37.51 18.20 6511 0.00 PEAK 4 12500.00 50.75 54.60 -3.25 56.78 38.9 20.86 64.85 .08 317 128 Average
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Pol. Horizontal Vertical
i MLM (dBuVim) 1 HL&WI (dBuVim)
1138 1134
s W5
0 #3 N TN DN
" U-NI-A-U-N-28-U-NE-2C n__U | 1 ] 1 [
) 0 O ey 10 I Z

£
s

B . UNIH -NE—MU-!HC{»\VG)
A4 HlMUjMC{AVG 44 ] i RTINS
— T I~ - . — —) i W y

Peak " ,WM Ao

35
Avg i 163
163
7000 920. 11400, 1 15800. 18000
Frequency (Hz)
000 900, 11400, 13600, 16800, 18000 .
Frequency (MHz) Linit OQver Read Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Lint Qver Read Ant Cable Presmp  Awx APos TRos Wil e 0 oW & B & & m dg
Freq level Line Limit Level Factor Loss Factor Factor Remark 1 10430.80 45.76 68.28 -22.44 55.84 37.54 18.24 65.06 0.89 ---  --- Peak
2 12187.60 5039 74.00 -23.61 5707 /.73 19.50 65.05 0.0 --- - Peak
Mz dBulm dBuv/m  dB BV B B OB B o deg 3O1500.08 5427 7400 -19.73 6.2 3.9 2080 64.85 0.00 312 138 Pesk
1 1p430.00 45.57 68.20 -22.63 94.86 37.53 18.15 65.87 @.08 - --- PEAK 4 12500.00 50.72 54.60 -3.28 56.67 38.99 20.88 64.85 @.08 312 128 Average
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